
 
 

 

 

 

 
 

Faculty of Science and Technology 
 

MASTER’S THESIS 

 

 

Study program/ Specialization: Environmental 

Monitoring and Nature Management in the 

Northern Oil and Gas Producing Regions 

 

 

 

 

Spring semester, 2016 

Open access 
 

Writer:  

Maliheh Salimi 

 

 

………………………………………… 
(Writer’s signature) 

Faculty supervisor: Dr. Roald Kommedal 

 

 

External supervisor(s): Dr. Leif Ydstebø 
 

 

Thesis title: 

 

 Sludge production in chemical precipitation 
  

 

Credits (ECTS): 30 

Key words: wastewater  treatment, sludge 

production, TTS, COD, Ferrci Cloride, 

alkalinity, chemical precipitation 

  

 
 

 

Pages : 65 

     

+enclosure 

 

Stavanger:  June 2016 
[...]
which suspended matters that are denser than water settle by gravity force resulting 

in separation of mainly suspended solids(Tchobanoglous et al., 2003). 

In addition to an extensive utilization in drinking water treatment, recently, filtration 

is convenient for achieving auxiliary removal of suspended solids especially 

particulate BOD and also to eliminate precipitated phosphorous(Tchobanoglous et 

al., 2003). 

A sufficient combination of physical and chemical treatment will lead to a proper 

separation before and after biological treatment.  

Chemical unit processes that are based on chemical changes or reactions have 

continuity with both physical and biological treatment. In this industry, chemical 

precipitation adsorption and disinfection could be considered as some instances of 

this category. Chemical precipitation that will be expressed by detail later is defined 

by adding deliberate chemicals to shift the physical condition of dissolved and 

suspended solids and to assist it by sedimentation process. 



                                                                                                         Sludge production in chemical precipitation  

8 
 

Nowadays due to reaching to a higher quality of effluent, adsorption as a result of 

using activated-carbon has become more convenient and also disinfection represents 

the selective demolition of pathogenic organisms in water and wastewater treatment.  

Physical and chemical treatment are becoming more essential in wastewater  

treatment industry, such as removal of phosphorous in activated sludge process as a 

chemical or chemical/biological treatment(Musvoto, Wentzel, Loewenthal, & 

Ekama, 2000). 

2.3.1. Coagulation and flocculation 

 

Coagulation and flocculation are very significant in water and wastewater treatment 

whereas coagulation is the procedure by which destabilization of the solution is  

performed. The role of coagulation is to prevail the stability of the system and 

flocculation defines as a process in which destabilized particles are enforced to get 

closer to each other, encounter and as a result of that make bigger agglomerates. 

Metal coagulants such as alum, ferric sulphate and ferric chloride are used as 

primary coagulants in wastewater treatment to effect destabilization of the 

solution(Bratby, 2006). 

Filtration, floatation and sedimentation are more efficient when the size of the 

particles in wastewater is bigger; however, if they are too small to be possible to 

remove by these methods, their size can be expanded by means o f agglomeration and 

coagulation(Gregory & O'Melia, 1989). 

Settling of tiny materials and colloidal particles is not a fast phenomenon and letting 

it by gravitational will cost a lot, therefore coagulation and floccul ation are applied 

to separate them from wastewater(Hantanirina, 2010). 



                                                                                                         Sludge production in chemical precipitation  

9 
 

It is usual to apply chemicals to increase primary treatment through sedimentation as 

a result of coagulation and flocculation. This technique will lead to decreased capital 

costs and less space, as well as removal of phosphorus and toxic meta l and effectual 

treatment in the case of storm incidents(Bratby, 2006). 

The coagulation process has a high yield of removal of COD(chemical oxygen 

demand) and TSS( total suspended solids ) by means of Al(III) or Fe(III) salts or 

calcium salts and by using some polymers as flocculants (Guida, Mattei, Della 

Rocca, Melluso, & Meriç, 2007).  

 

2.3.2. Chemical precipitation by metal coagulants 

 

In wastewater treatment’s process, chemical precipitation means the adding of some 

chemicals to change the physical condition of dissolved and suspended solids in the 

solution and to simplify the removal of them by sedimentation. Previously, chemical 

precipitation process was applied to increase the amount of suspended solids and 

BOD elimination, however; since the 70s chemical precipitation has been further 

considered in case of more entire removal of organic and inorganic compounds in 

wastewater. By the means of chemical unit process, treatment will be achieved by 

generating a chemical precipitate which tends to settle. Further separation process 

may include  to handle the solid waste and chemical compound(Tchobanoglous et 

al., 2003). 

Several chemical precipitants have been applied in wastewater treatment. A list of 

the most popular precipitants is presented in Table 2.1. The result of the treatment is 

a function of the amount of added chemicals and the following separation process. 



                                                                                                         Sludge production in chemical precipitation  

10 
 

Normally chemical precipitation results in a proper separation of suspended and 

colloidal solids. Considering gravitational sedimentation which bringing about 50-

70% removal of total suspended solids and 30-40% of organic matter, it is possible 

to achieve to 80-90% removal of suspended solids, 40-70% of BOD5, 30-60%of 

COD and eventually 80-90% of bacteria by utilizing chemical precipitants.  

Table 2-1 Chemicals used in wastewater treatment industries  

chemical Formula 

Molecular 

weight 

Density, lb/ft
3 

 Dry Liquid 

Alum 

Al2(SO4)3 . 18 H2O 666.7 60-75 78-80 (49%) 

Al2(SO4)3 . 14 H2O 594.3 60-75 83-85 (49%) 

Ferric Chloride FeCl3 162.1  84-93 

Ferric sulfate 

Fe2(SO4)3 400   

Fe2(SO4)3 . 3H2O 454  70-72 

Ferrous sulfate FeSO2 . 7H2O 278 62-66  

Lime Ca(OH)2 56 as CaO 35-50  

 

Al(III) and Fe(III) as positively charged compounds made from hydrolysis process 

behave as beneficial coagulant for the removal of negatively charged matters.  The 

anionic part on natural organic matter speeds up flocculation by means of producing 

complexes with positively charged aluminum and iron which results in their 

aggregation and precipitation processes (Shin, Spinette, & O'Melia, 2008). 

Phosphorous will be integrated to both chemical and biological matters and 

consequently removed from wastewater. Metal salts are the most common chemicals 

for phosphorous treatment process and are normally applied in three phases known 

as pre-precipitation, co-precipitation and post-precipitation in which chemicals are 



                                                                                                         Sludge production in chemical precipitation  

11 
 

added either to raw wastewater, mixed in activated sludge or as a final polishing step 

after biological treatment, respectively.   

The general reaction of phosphate precipitation by iron is shown in equation bellow:  

Fe
+3

 + HnPO4
3-n

 ↔ FePO4 + nH
+
 

As it can be seen the mentioned equation displays an equal mole ratio of iron and 

phosphate, however, considering parallel reactions and many parameters such as pH, 

alkalinity, ligands and scarce matters which have adverse consequences, makes it 

arduous to estimates the dosage of coagulant and resulted materials, hence, using 

laboratory and full scales experiences are alternatives to theoretical concept.  

 

2.3.3. Theory of chemical precipitation 

 

Considering the complexity of nature of chemical precipitation which arises from 

incomplete main reactions and occurring many side reactions during the process 

makes it difficult to present a proper theoretical aspect for it. The colloidal particles 

in water solutions divided by two major groups of hydrophobic and hydrophilic 

particles. Stability as a result of particle’s surface charge ought to be prevailed to 

make flocculation and sedimentation possible. The ions with contrary charge could 

attach to charged particle surface of colloids because of strong Van der Waals and 

electrostatic forces. This constant ion layer is covered by a spread layer to create a 

double layer in which the zeta potential declines from ψ0 to ψd and from ψd to 0 

through compact and diffuse layer respectively as shown in Fig. 2-1. 

 

 



                                                                                                         Sludge production in chemical precipitation  

12 
 

 

 

Figure 2-1 Electrical double layer based on Stern’s model 

 

One of the techniques for making particles become associated is introduction the 

chemicals that result in hydrolyzed metal ions to reduce particle charge or minimize 

this effect. Applying potential-determining ions and electrolytes by the aim of 

decreasing the surface charge and zeta potential respectively, considered being the 

second solution and eventually using ionizable polymers (polyelectrolytes) with the 

purpose of preventing adsorption and bridging of particles(Tchobanoglous et al., 

2003). 

2.3.4. Ferric chloride 

 

Natural and artificial components are used as coagulants, since the natural ones 

mostly contain starch and metals salts such as iron or aluminum. On the other hand, 

cationic, anionic and nonionic polymers can be used as well with significan t 

efficiency but much more cost(Droste, 1997). 



                                                                                                         Sludge production in chemical precipitation  

13 
 

Ferric Chloride, FeCl3 .6H2O, is applied essentially in wastewater coagulation. 

Commonly Ferric Chloride is made through chlorination of scrap iron and exists in 

both solid and liquid states.  

In case of natural alkalinity of water, it reacts: 

2FeCl3 + 3Ca(HCO3)2 ↔ 2Fe(OH)3↓ + 3CaCl2 + 6CO2 

In case of adding lime or soda ash as alkaline chemicals, the reaction will be:  

2FeCl3 +3Ca(OH)2 ↔ 2Fe(OH)3↓ + 3CaCl2 

As FeCl3 is very corrosive, corrosion resistant facilities should be used.(Hammer & 

Hammer, 2004) 

The removal of contaminants depends on many factors such as hydrolysis products, 

existence and reactivity of elements in complexation with iron species, hydrolysis 

kinetics between ferric chloride and other ligands, as well as mass transport rate of 

these components(Mosquera, 2014). 

 

2.4.     Sentralrenseanlegg Nord-Jæren (SNJ) 

 

Sentralrenseanlegg Nord-Jæren (SNJ) which is located in Randaberg (about ten 

kilometer north of Stavanger) can be considered as one of the largest wastewater 

treatment plants in the country. Its operation was started in March 1992. The 

wastewater is received from residentials (sewage, rain and surface water) and 

industrial plants in municipalities of Randaberg, Stavanger, Sola, Sandnes and also 

Gjesdal. The plant was designed for a population equal to 240,000. The facilities for 



                                                                                                         Sludge production in chemical precipitation  

14 
 

wastewater tretment are placed in rock when other parts such as sludge treatment, 

landfill gas, workshops, laboratories and administration buildings are located 

outside. A 35 kilometer tunnel with a volume of 77,000 m
3
 which acts as an 

equilizer carries the wastewater from initial destinations to Ivar and treated effluent 

evacuates to the Hastesinfjorden with a distance of 1.2 km from the shore and depth 

of 80 meters. Considering the population growth, it is anticipated to reach a 

wastewater amount of 500,000 population equivalent till 2050, so SNJ has planned 

for extending its plant and improving the capacity.  

 

Figure 2-2  A schematic view of Ivar (Sentralrenseanlegg Nord-Jæren (SNJ)) in Randaberg  

 

Following there will be a short review of the process which is carried out in the 

plant: 

Firstly, wastewater is pumped by means of four paral lel pumps(each with a capacity 

of 1000 lit/sec) to the grid station for a pretreatment. Next stage is screening and 



                                                                                                         Sludge production in chemical precipitation  

15 
 

sand trap in which large particles are removed from the wastewater and  the sands 

are separated through two similar aerated sand traps. In this step ferric chloride is 

injected to the stream to assist the formation of coarse particles, thereupon could be 

settled by the gravity. 

 

Figure 2-3 Ivar’s process flow diagram 

 

Through the sedimentation basins which consist of four vessels that have been 

formed from two tanks each, with the dimensions of 7m wide, 67.6m long and 4.8 

meter depth. After this stage, treated effluent is evacuated to hasteinfjorden while 

the remained sludge with a consistency of 5 percent  solids is pumped to anaerobic 

digester tanks. In these tanks anaerobic bacteria breaks down organic matter in the 

sludge, which results in production of biogas as a side stream product of SNJ with a 



                                                                                                         Sludge production in chemical precipitation  

16 
 

consistency of 60-70 percent methane. After a purification processes such as 

dehydration and defoaming, it can be sold to downstream industries.  

 The residual solids of the sludge passes through dewatering and drying plants which 

take place in the centrifuge drums and thermal dryers respectively and leave this 

stage by a consistency of about 85 percent. To achieve a product that can be easily 

handled, transported and stored,the produced sludge is compresed to small pellets 

which are suitable to utilize in non-agricultural lands. Finally thermal oxidation is 

applied in different sections for strong odor removal. 

 

Table 2-2  Treatment requirements at Ivar (Sentralrenseanlegg Nord -Jæren (SNJ)) 
 

Original requirements 

Total P 90 % removal and/or maximum 0.5 mg/l in effluent  

SS 85 % removal and/or maximum 35 mg/l in effluent  

New requirements 

BOD
* 70 % removal and/or maximum 25 mg/l in the effluent  

COD
** 75  removal and/or maximum 125 mg/l in the effluent  

 

*: For BOD the effluent concentration exceeds the limit (36 vs. 25 mg/l) while the percentage removal is 

within the requirement (76 vs. 70 %).  

**: For COD the effluent concentration is within the limit (84 vs. 125 mg/l), while the percentage 

removal is below the limit (71 %).  

 

 



                                                                                                         Sludge production in chemical precipitation  

17 
 

2.4.1.  Observation 

 

Based on observations in full scale at Sentralrenseanlegg Nord-Jæren (SNJ), the 

sludge production is not proportional with the SS(suspended solids) removal or 

FeCl3 (ferric chloride) added. Contributions from colloids and Fe(OH) 3 formations 

vary, depending on  FeCl3 dosage and wastewater composition.  

The objective of this study is to investigate the sludge production with different 

doses of FeCl3 and observe the relation between SS in effluent and sludge producing 

with added Fecl3. 

  



                                                                                                         Sludge production in chemical precipitation  

18 
 

Chapter 3 

 

3. Materials and methods 

 

This chapter presents an overview to the laboratory experience done for achieving 

the goals of this study. The wastewater samples were delivered from Ivar (SNJ) and 

following tests were carried out at university of Stavanger.  

 

3.1.Materials 

 

The most important materials and instruments used for this research are listed here:  

 Jar tester consists of 6 rotation paddles with the speed range of 0-140 rpm 

 One liter beakers 

 Analytical laboratory scale 

 Syringes 

 Stopwatch 

 Sample and volumetric flasks 

 Magnetic stirrer 

 Graduated cylinders 

 Glass microfiber filter, 1µm 

 Vacuum filtering device 

 Pipettes 

 Burettes 

 Automatic samplers 



                                                                                                         Sludge production in chemical precipitation  